
energies

Article

Modelling to Lower Energy Consumption in a Large WWTP in
China While Optimising Nitrogen Removal

Mónica Vergara-Araya 1,* , Verena Hilgenfeldt 2, Di Peng 2, Heidrun Steinmetz 2 and Jürgen Wiese 1

����������
�������

Citation: Vergara-Araya, M.;

Hilgenfeldt, V.; Peng, D.; Steinmetz,

H.; Wiese, J. Modelling to Lower

Energy Consumption in a Large

WWTP in China While Optimising

Nitrogen Removal. Energies 2021, 14,

5826. https://doi.org/10.3390/

en14185826

Academic Editor: José Carlos

Magalhães Pires

Received: 19 August 2021

Accepted: 10 September 2021

Published: 15 September 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-
[...]
their adaptation capacity and generating sometimes unsustainable coping mechanisms.

Energies 2021, 14, x FOR PEER REVIEW 4 of 24 
 

 

Chinese discharge standards are divided into four stages, which differ depending on 
not only the treated wastewater volume but also on the regional situation, the purpose of 
water reuse and the receiving waterbody. China applies the 24-h composite samples, 
which are mixtures of samples that are taken at least once every 2 h. 

Unfortunately, according to Zhang et al. about 50% of wastewater treatment plants 
in China do not meet the monitoring values for nitrogen and about 90% of wastewater 
treatment plants have problems with nutrient removal [8]. A significant fraction of 
WWTPs experience difficulties in meeting increasingly strict effluent discharge standards, 
taking into account that the number of WWTPs required to meet Grade I-A and Grade I-
B standards increased to 90% in 2018 [27]. 

As a result of the update to China’s policies, in the last three decades, the number of 
WWTPs in China has grown enormously, as observed in Figure 2. Most plants are 
concentrated in the largest urban agglomerations. Moreover, as China continues increasing 
its standards for wastewater treatment, WWTPs must follow this accelerated pace, 
challenging their adaptation capacity and generating sometimes unsustainable coping 
mechanisms. 

 
Figure 2. Development of wastewater treatment plants and treatment capacity in China (elaborated 
with data from [28].) 

Approximately 75% of the WWTPs in China correspond to medium size plants, 
treating 1000–10,000 m3/d [29]. In China, the most dominant process in the WWTPs is the 
activated sludge process in different variations. The processes mainly used are the A2/O 
process (anaerobic–anoxic–aerobic) and oxidation ditch, which accounted for 31% and 
21% of the WWTPs in 2013 [29]. 

Step-by-step monitoring facilities have been increasingly applied in modern WWTPs, 
but until now the operation often lacks a reliable strategical process control. Therefore, in 
many cases, treatment processes can be improved in order to run more stably and to 
reduce highly fluctuating effluent quality. 

In China, a study has shown that the energy consumption of different plant sizes 
differs greatly, in that it averages 27 kWh/(PE·a) at the treatment plants up to a size of 
50,000 PE. For plants with more than 100,000 PE, the specific energy consumption 
decreases to an average of about 16 kWh/(PE·a) [30]. Increasing energy demand for 
wastewater treatment, increasing energy prices and higher standards for the discharge of 
treated sewage are drivers towards more efficient treatment systems. 

  

0

200

400

600

800

1000

1200

1400

1600

1800

0

500

1000

1500

2000

2500

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

20
13

20
14

20
15

20
16

20
17

Tr
ea

tm
en

t c
ap

ac
ity

 o
f W

W
TP

 in
 1

06
m

3 /d

N
um

be
r o

f W
W

TP
 

Year

Number of WWTP in urban areas
Number of WWTP in county seats
Treatment capacity of WWTP in urban areas
Treatment capacity of WWTP in county seats

Figure 2. Development of wastewater treatment plants and treatment capacity in China (elaborated
with data from [28].)

Approximately 75% of the WWTPs in China correspond to medium size plants,
treating 1000–10,000 m3/d [29]. In China, the most dominant process in the WWTPs is the
activated sludge process in different variations. The processes mainly used are the A2/O
process (anaerobic–anoxic–aerobic) and oxidation ditch, which accounted for 31% and 21%
of the WWTPs in 2013 [29].

Step-by-step monitoring facilities have been increasingly applied in modern WWTPs,
but until now the operation often lacks a reliable strategical process control. Therefore,
in many cases, treatment processes can be improved in order to run more stably and to
reduce highly fluctuating effluent quality.



Energies 2021, 14, 5826 5 of 23

In China, a study has shown that the energy consumption of different plant sizes
differs greatly, in that it averages 27 kWh/(PE·a) at the treatment plants up to a size of
50,000 PE. For plants with more than 100,000 PE, the specific energy consumption decreases
to an average of about 16 kWh/(PE·a) [30]. Increasing energy demand for wastewater
treatment, increasing energy prices and higher standards for the discharge of treated
sewage are drivers towards more efficient treatment systems.

1.3. Modelling as a Tool for Operational Optimisation and Energy Efficiency

The modelling of activated sludge processes became a common part of the design and
operation of wastewater treatment plants in the early 2000 [31]. Models and simulation can
be used as cost-effective tools to support decision-making processes, sustained with data
and analysis, backing up the first steps for implementing change. The dynamic simulation
of wastewater treatment plants has been used in many studies worldwide as an instrument
to increase the knowledge of the process and system behaviour [32,33], for optimisation
studies [34], for training and teaching and for model-based process control [35,36]. SIMBA®

is a simulation system that allows the holistic consideration of sewer system, wastewater
treatment plant, sludge treatment and rivers. The software can be applied for a large
variety of tasks in engineering practice, research and education [37]. The software has been
widely used, especially in the German-speaking community, for water systems modelling,
e.g., in [38–40] to demonstrate adequate performance, for studies to improve operation
(costs, critical situations), as well as for the planning and dimensioning of WWTPs [41].

In this context, and with the use of modelling as a tool, China has the opportunity
to adapt its wastewater treatment for future challenges, reducing its pollutant emissions
to water bodies by applying an energy and resource-efficient approach to WWTPs and
increasing its treatment standards.

2. Materials and Methods

To identify the most energy consuming treatment steps in the model WWTP, the energy
consumption of the equipment provided by the operator was estimated and compared to
optimal values. The results of this energy analysis regarding the main consumers were
then used for targeted improvement strategy definition.

To find and test the potential effects of different simple operational and automation
strategies in nitrogen removal and energy consumption, the WWTP was modelled in the
SIMBA software. The objective was to check if these strategies contribute to increasing
the norm compliance without requiring additional post-treatment stages, and to achieve
overall energy savings.

The first step was to carry out a thorough analysis of the plant data, focused on
treatment performance (especially in the activated sludge process) and the energy balance.
Then, a computer model could be created, following the guidelines provided by the
Hochschulgruppe Simulation (HSG) [36].

After obtaining a well calibrated model, different optimisation strategies were tested.
The tested strategies were based on the authors’ experience in other WWTPs and were
tested starting from the simplest measures to more complex ones, and then a combination
of several single strategies. The obtained results could then be compared in terms of
the number of norm non-compliances in a year, pollutants emissions load and estimated
energy consumption.

2.1. Wastewater Treatment Plant Description

The example WWTP has a size of ca. 450,000 PECOD (calculated with the 85%-percentile
for the COD load between 2017 and 2018 and 120 g COD/(PE·d)) or ca. 120,000 m3/d,
and it is located in the Tai Hu catchment; it treats mostly municipal wastewater and a
small fraction (around 10–20%) of industrial wastewater from the food industry, and has a
traditional mechanical-biological treatment with simultaneous aerobic sludge stabilisation.



Energies 2021, 14, 5826 6 of 23

The WWTP has a mechanical pre-treatment with screens, an aerated grit chamber and
primary settling, as described in Figure 3.

Energies 2021, 14, x FOR PEER REVIEW 6 of 24 
 

 

 
Figure 3. Scheme of the example WWTP. 

Its biological treatment step is activated sludge type A2/O and it carries out tertiary 
treatment for chemical phosphorous elimination. The treated wastewater is filtrated and 
disinfected with UV-light before discharge. The sewage sludge is thickened, dewatered 
and then transported for disposal. The disposal route is typically incineration in a thermal 
power plant, but disposal in landfill is also an option. The example WWTP possesses only 
few online measurements and must rely heavily on manual measurements and on the 
operators’ experience. 

The plant was designed to comply with the Grade 1-A standard (GB18918-2002) 
effluent parameters (see Table 1). However, in recent years, over-urbanisation and 
industrialisation have seriously compromised the water quality in the Tai Hu Basin area, 
reaching a state of extremely serious water pollution [42]. Therefore, according to the 
national authorities, the Tai Hu basin, as a sensitive water body, has to achieve quality 
level III according to the Environmental Quality Standards for Surface Water (GB3838-
2002) (see Table 1) [42]. This has led to a tightening of the regulations in the catchment 
area, enforcing provincial and city regulatory standards stricter than the national 
regulations. For the studied WWTP, the new regulation “City standard” (CS) was 
enforced as of 2021. In order to comply with the new, stricter norms, in 2020, the WWTP 
began upgrading measurements, including an additional internal recirculation to increase 
its denitrification capacity and a downstream denitrification filter. 

Due to the combined sewer system, the influent flow to the WWTP is strongly 
influenced by rain. The maximum design flow of the plant is frequently surpassed during 
peak periods, leading to a hydraulic overload, observed in the secondary clarifiers with 
frequent surface feeding velocities above 1.6 m/h. The COD/BOD ratio variates in the 
influent of the WWTP between 2 and 4 (2.75 on average), an indication of a moderately 
biodegradable influent. The inflow COD/TN ratio is variable, with values below the 
desired minimum ratio for denitrification of 100:10 approximately half of the time. 
Denitrification requires easily biodegradable carbon sources for the heterotrophic 
microorganisms that reduce nitrate, which in the case of upstream denitrification are 
provided by the raw wastewater. An inconvenient C/N ratio can lead to the need for 
external carbon sources as sodium acetate or methanol, increasing the operational costs. 
The hydraulic retention time (HRT) in the primary clarification stage is around 2.5 h, 
which could contribute to an excessive COD removal and poorer denitrification 
performance, with an already often-unfavourable C/N ratio in the influent. The influence 
of the HRT in the primary clarifiers on the C to N ratio is described in German standards 
and is shown in Table 2. As observed in the table, an increment in the HRT in the primary 
settling tanks (PST) reduces the C/N ratio, as is the case in the WWTP. 

  

Figure 3. Scheme of the example WWTP.

Its biological treatment step is activated sludge type A2/O and it carries out tertiary
treatment for chemical phosphorous elimination. The treated wastewater is filtrated and
disinfected with UV-light before discharge. The sewage sludge is thickened, dewatered
and then transported for disposal. The disposal route is typically incineration in a thermal
power plant, but disposal in landfill is also an option. The example WWTP possesses only
few online measurements and must rely heavily on manual measurements and on the
operators’ experience.

The plant was designed to comply with the Grade 1-A standard (GB18918-2002)
effluent parameters (see Table 1). However, in recent years, over-urbanisation and in-
dustrialisation have seriously compromised the water quality in the Tai Hu Basin area,
reaching a state of extremely serious water pollution [42]. Therefore, according to the
national authorities, the Tai Hu basin, as a sensitive water body, has to achieve quality
level III according to the Environmental Quality Standards for Surface Water (GB3838-2002)
(see Table 1) [42]. This has led to a tightening of the regulations in the catchment area,
enforcing provincial and city regulatory standards stricter than the national regulations.
For the studied WWTP, the new regulation “City standard” (CS) was enforced as of 2021.
In order to comply with the new, stricter norms, in 2020, the WWTP began upgrading
measurements, including an additional internal recirculation to increase its denitrification
capacity and a downstream denitrification filter.

Due to the combined sewer system, the influent flow to the WWTP is strongly influ-
enced by rain. The maximum design flow of the plant is frequently surpassed during peak
periods, leading to a hydraulic overload, observed in the secondary clarifiers with frequent
surface feeding velocities above 1.6 m/h. The COD/BOD ratio variates in the influent of
the WWTP between 2 and 4 (2.75 on average), an indication of a moderately biodegradable
influent. The inflow COD/TN ratio is variable, with values below the desired minimum
ratio for denitrification of 100:10 approximately half of the time. Denitrification requires
easily biodegradable carbon sources for the heterotrophic microorganisms that reduce
nitrate, which in the case of upstream denitrification are provided by the raw wastewater.
An inconvenient C/N ratio can lead to the need for external carbon sources as sodium
acetate or methanol, increasing the operational costs. The hydraulic retention time (HRT)
in the primary clarification stage is around 2.5 h, which could contribute to an excessive
COD removal and poorer denitrification performance, with an already often-unfavourable
C/N ratio in the influent. The influence of the HRT in the primary clarifiers on the C to N
ratio is described in German standards and is shown in Table 2. As observed in the table,
an increment in the HRT in the primary settling tanks (PST) reduces the C/N ratio, as is
the case in the WWTP.



Energies 2021, 14, 5826 7 of 23

Table 2. COD and TN in typical domestic wastewater as a function of the primary clarification HRT
(calculated according to DWA 131, 2016).

HRT in PST with Dry Weather Flow, h COD/TN

0 (Raw wastewater) 10.9:1
0.5–1.0 5.0:1
1.0–1.5 4.5:1

>1.5 4.0:1

The biological tank has a volume of ca. 100,000 m3 (VAT) and it is distributed as
Anaerobic: Anoxic: Aerobic (VA:VD:VN) = 1:1:4. This results in an anoxic volume of ca.
17% with respect to the total biological treatment volume (VD/VAT), which is lower than
the recommended 20 to 60% [43]. The anoxic tanks have 48 submersible stirrers of the
company Flygt. The internal recirculation is performed by 12 pumps (8 in operation + 4
as reserve) of the same brand, with a capacity of 2400 m3/h each. The dissolved oxygen
set point in the aeration tanks (DO) is between 2 and 3 mg O2/L. The air is provided by
8 blowers (6 in operation + 2 as reserve) of the companies Siemens and Turbo (Korea),
delivering a maximum air flow of 135 m3/min each.

The sludge concentration in the biological tanks (Mixed Liquor Suspended Solids,
MLSS) fluctuates between 4000 and 8000 g/m3, reaching its lowest values in late summer.
The sludge is recirculated by four Flygt pumps with a capacity of 2000 m3/h each. The
activated sludge stage is designed for a SRT (or sludge age) between 15 and 20 days. After
a detailed analysis of the sludge production, the calculated SRT is on average ca. 38 days,
and it fluctuates strongly.

2.2. Energy Check and Analysis

The energy check and energy analysis of the example WWTP was conducted based on
the German Work Sheet DWA-A 216 [44]. To get a quick overview of its energy consump-
tion, the most important characteristic values of the example WWTP (e.g., the total annual